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Please complete all sections

	1. Name of Drug, Brand Name, Form and Strength
	Atomoxetine hydrochloride
Strength: 10mg, 18mg, 25mg, 40mg, 60mg, 80mg, 100mg hard capsules
4mg/ml oral solution

	2. Licensed Indications 
	Atomoxetine is licensed for use as part of a comprehensive treatment programme under specialist supervision for severe ADHD impairment or moderate ADHD impairment when psychological/ behavioural measures alone prove insufficient.

Atomoxetine is licensed from the age of 6 years old upwards. Doses of >100mg are not licensed.

Atomoxetine should not be initiated in adults when the verification of childhood ADHD symptoms is uncertain but can be used for continuation of treatment in patients progressing into adulthood.
 

	3. Criteria for shared care

	Prescribing responsibility will only be transferred when
· Patient must have a diagnosis of ADHD by  specialist and be having ongoing psychological, behavioural and educational advice and interventions.
· Treatment is for a specified indication and duration.
· Treatment has been initiated and established by the secondary care specialist.
· The patients’ initial reaction to and progress on the drugs is satisfactory.
· The GP has agreed in writing in each individual case that shared care is appropriate.
· The patient’s general physical, mental and social circumstances are such that he/she would benefit from shared care arrangements.


	4. Patients excluded from shared care
	· Unstable disease state
· Patient does not consent to shared care
· Patient does not meet criteria for shared care
· Children < 6 years old

	5. Therapeutic use &  background
	Attention Deficit Hyperactivity Disorder (ADHD) is a neurodevelopmental condition with secondary behavioural, social and educational difficulties.  ADHD is defined as a heterogeneous behavioural syndrome characterised by the core symptoms of hyperactivity, impulsivity and inattention. To make a diagnosis, the core symptoms should be pervasive, present before age 7 years, and not better accounted for by other psychiatric or developmental disorders.

Atomoxetine should be used in accordance with national clinical guidance on treatment of ADHD where available. Where patients are continuing treatment with atomoxetine beyond 1 year, re-evaluation of the need for therapy by a specialist in the treatment of ADHD is recommended.

Pharmacological treatment of ADHD may be needed for extended periods. The physician who elects to use atomoxetine for extended periods (over 12 months) should re-evaluate the usefulness of medication at least yearly, and consider trial periods off medication to assess the patient's functioning without pharmacotherapy, preferably during times of school holidays.

This document has been developed based on the best available knowledge at the time of publishing. Clinicians should remain alert to new developments and the possibility that guidance may change.

	6. Contraindications (please note this does not replace the SPC or BNF and should be read in conjunction with it).
	· Hypersensitivity to atomoxetine or any of the excipients
· Not be used in combination with monoamine oxidase inhibitors (MAOIs) or within a minimum of 2 weeks after discontinuing therapy with a MAOI.  Treatment with a MAOI should not be initiated within 2 weeks after discontinuing atomoxetine.
· Severe cardiovascular or cerebrovascular disorders unless specialist advice from a cardiologist has been sought. 
· Narrow angle glaucoma
· Pheochromocytoma or a history of pheochromocytoma
· Strattera® oral solution contains sorbitol. Patients with rare hereditary problems of fructose intolerance should not take this medicine.


	7. Prescribing in pregnancy and lactation
	This drug cannot be prescribed in pregnant or breastfeeding patients. Under these circumstances prescribing should be the responsibility of the Specialist.

	8. Dosage regimen  for continuing care

	Route of administration
	Oral

	
	Preparations available:

Atomoxetine is available as 10mg, 18mg, 25mg, 40mg, 60mg, 80mg, 100mg hard capsules and 4mg/ml oral solution. 

Atomoxetine is usually given as a single dose in the morning with food but can be given twice daily with last dose no later than early evening if tolerability e.g. nausea or somnolence becomes an issue. 


	
	Please prescribe:     

Dosing of children/adolescents up to 70kg body weight:  Atomoxetine should be initiated at a total daily dose of approximately 0.5mg/kg. The initial dose should be maintained for a minimum of 7 days prior to upward dose titration according to clinical response and tolerability. The recommended maintenance dose is approx 1.2mg/kg/day (depending on the patient’s weight and available dosage strengths of atomoxetine).
No additional benefit in ADHD symptom management has been demonstrated for doses higher than 1.2mg/kg/day. The safety of single doses over 1.8mg/kg/day and total daily doses above 1.8mg/kg have not been systematically evaluated. 

Dosing of children/adolescents over 70kg body weight: Atomoxetine should be initiated at a total daily dose of 40mg.  The initial dose should be maintained for a minimum of 7 days prior to upward dose titration according to clinical response and tolerability. The recommended maintenance dose is 80mg.  No additional benefit has been demonstrated for doses higher than 80mg.  The maximum recommended total daily dose is 100mg.  The safety of single doses over 120mg and total daily doses above 150mg have not been systematically evaluated. 
Treatment with atomoxetine need not be indefinite. Re-evaluation of the need for continued therapy beyond 1 year should be performed by the specialist team, particularly when the patient has reached a stable and satisfactory response.


	
	Is titration required 
	
	No -  NICE guidance states prescribing should only be transferred after fully titrated and dose stabilised

	
	Adjunctive treatment regime:
Psychological and behavioural therapy as arranged by the Specialist.
Patients may also be on melatonin on the advice of the Specialist. 

Advice on sleep hygiene and appetite change may be required.
Consideration of the use of melatonin (as per Healthy Young Minds directorate guideline) for sleep initiation problems that either pre-date stimulant medication use, or occur after its introduction may be appropriate. Each of these should be considered in conjunction with careful assessment of stimulant medication response and side effects.
See also GMMMG Guidance on use of Melatonin and GMMMG Shared Care Guideline for Melatonin

	
	Conditions requiring dose reduction:
Patients who are known to be poor metabolisers of CYP2D6 enzyme should be considered for a lower starting dose and lower titration 
Hepatic impairment - Refer to Specialist Team for advice

	
	[bookmark: Text5]Usual response time:
4-6 weeks


	
	Duration of treatment:
Refer to Specialist Team  


	
	Treatment to be terminated by:
Refer to Specialist Team


	
	NB. All dose adjustments will be the responsibility of the initiating specialist care unless directions have been specified in the medical letter to the GP. 


	9.Drug Interactions 

For a comprehensive list consult the BNF or Summary of Product Characteristics

	The following drugs must not be prescribed without consultation with the specialist:
Antipscyhotics
Antidepressants incl. MAOIs
Stimulants e.g. methylphenidate, dexamfetamine
Drugs that prolong the QT interval
Atomoxetine should be used cautiously in with antihypertensive drugs and with pressor agents or medications that may increase blood pressure (e.g. salbutamol).



	
10. Adverse drug reactions 

For a comprehensive list (including rare and very rare adverse effects), or if significance of possible adverse event uncertain, consult Summary of Product Characteristics or BNF
	Specialist to detail below the action to be taken upon occurrence of a particular adverse event as appropriate. Most serious toxicity is seen with long-term use and may therefore present first to GPs. 


	
	Adverse event
System –  symptom/sign

	Action to be taken Include whether drug should be stopped prior to contacting secondary care specialist
	By whom

	
	nausea, diarrhoea, vomiting
	Continue treatment unless severe
&
Refer to Specialist Team
	GP

	
	Symptoms of depression, paranoia, psychosis, anxiety
	Continue treatment & urgently refer to Specialist Team
	GP

	
	abdominal pain, malaise, darkening or urine, jaundice(hepatic disorder)
	Stop treatment &
Refer to Specialist Team

If severe, send to A&E
	GP

GP/Specialist Team

	
	palpitations, tachycardia, hypertension
	Stop treatment &
Refer to Specialist Team
	GP

	
	sleep disturbances, insomnia
	Continue treatment & Refer to Specialist Team
	GP

	
	movement disorders, tics, tremors
	Continue treatment unless severe & Refer to Specialist Team
	GP

	
	anorexia, significant weight loss,  growth retardation

	Continue treatment & Refer to Specialist Team
	GP

	
	seizures, convulsions
	Discontinue drug immediately
Send immediately to A&E
	GP/Specialist Team

	
	The patient should be advised to report any of the following signs or symptoms to their GP without delay:           



	
	Aggression,  depression, paranoia, anxiety, suicidal thinking or self-harming behavior
Abdominal pain, unexplained nausea, malaise, darkening of the urine or jaundice
Cardiac symptoms – racing pulse, increased heart rate, chest pain
Uncontrollable muscle movements

	
	Other important co morbidities (e.g. Chickenpox exposure). Include advice on management and prevention and who will be responsible for this in each case:

	
	
Autistic Spectrum Disorder, Tourette syndrome, Depression, Anxiety

	
	Any adverse reaction to a black triangle drug or serious reaction to an established drug should be reported to the MHRA via the “Yellow Card” scheme.

	
	

	11.Baseline investigations
	List of investigations / monitoring  undertaken by secondary care
See appendix 1 attached towards the end of this document

Routine blood tests and ECGs are not recommended unless there is a clinical indication. Weight, heart rate and blood pressure should be measured on initiation by specialist.


	12. Ongoing monitoring requirements to be undertaken by GP 

	Is monitoring required? 
	Yes (N.B. Routine blood tests and ECGs are not recommended unless there is a clinical indication)

Prescribers should check local commissioning arrangements prior to implementing shared care as there may be variation in who is responsible for the physical health checks due to differences in local commissioning arrangements.

	


	Monitoring
	Frequency
	Results
	Action
	By whom

	
	Height and Weight
	6 monthly
	All results should be plotted on centile charts
	If abnormal refer to Specialist Team
	GP

	
	BP & Pulse
	Before & after each dose change, and  6 monthly
	
	If abnormal refer to Specialist Team
Life threatening changes should be referred to A&E.
	Specialist/GP

	
	Appetite 
	6 monthly
	
	If abnormal refer to Specialist Team
	GP

	13. Pharmaceutical aspects 

	The capsules can be given with or without food, but must be taken whole and cannot be opened.  
This medicinal product does not require any special storage conditions.
The capsules are not intended to be opened. Atomoxetine is an ocular irritant. In the event of capsules content or oral solution coming in contact with the eye, the affected eye should be flushed immediately with water, and medical advice obtained. Hands and any potentially contaminated surfaces should be washed as soon as possible.

	14. Responsibilities of initiating specialist
	· Initiate treatment and prescribe until dose is stable
· Assessment of the patient and diagnosis of ADHD
· Documentation of full medical and psychiatric history.
· Undertake baseline monitoring. 
· Full history and physical examination, including:
· assessment of history of exercise syncope, undue breathlessness and other cardiovascular symptoms.
· heart rate and blood pressure (plotted on a centile chart).
· height and weight (plotted on a growth chart).
· family history of cardiac disease and examination of the cardiovascular system
· an electrocardiogram (ECG) if there is past medical or family history of serious cardiac disease, a history of sudden death in young family members or abnormal findings on cardiac examination.
· Dose adjustments. 
· To monitor for side effects after each dose change.
· Monitor patient’s initial reaction to and progress on the drug. 
· Ensure that the patient has an adequate supply of medication until GP supply can be arranged. 
· Continue to monitor and supervise the patient according to this protocol, while the patient remains on this drug, and agree to review the patient promptly if contacted by the GP.
· Provision of 6 to 12-monthly review appointments with monitoring of mental state symptom control, physical health and side effects (incl. development of de novo or worsening of pre-existing psychiatric disorders).
· Provide GP with diagnosis, relevant clinical information and baseline results, treatment to date and treatment plan, duration of treatment before consultant review.  
· Provide GP with details of outpatient consultations, ideally within 14 days of seeing the patient or inform GP if the patient does not attend appointment
· Provide GP with advice on when to stop this drug.
· Provide patient with relevant drug information to enable Informed consent to therapy
· Provide patient with relevant drug information to enable understanding of potential side effects and appropriate action including informing patient of increased risk of suicidal ideation and to have it documented that this discussion has taken place.
· Provide patient with expectations of treatment and that if not effective may be discontinued.
· Provide patient with relevant drug information to enable understanding of the role of monitoring.
· Provide patient with information that medication may affect the performance skilled tasks e.g. driving, and inform them of the implications this could have in view of Department of Transport legislation for driving and controlled drugs.


	15. Responsibilities of the GP
	· Reply to the request for shared care within 14 days of receiving the document.
· Continue treatment as directed by the specialist
· Ensure no drug interactions with concomitant medicines
· To monitor and prescribe in collaboration with the specialist according to this protocol
· Inform the consultant immediately if a patient has become pregnant or is planning to become pregnant for treatment options to be considered  
· Notify the consultant of any circumstances that may preclude the use of atomoxetine for example, the use of illicit drugs or contraindications to treatment.
· Seek urgent advice from secondary care if:
· Toxicity is suspected – seizures cardiac problems as above
· Non-compliance is suspected
· The GP feels a dose change is required
· There is marked deterioration in the patient’s condition
· The GP feels the patient is not benefiting from the treatment
· Patient fails to attend on more than 2 consecutive occasions.
· Symptoms or results are appropriately actioned, recorded and communicated to secondary care when necessary.
· The shared care agreement will cease to exist, and prescribing responsibility will return to secondary care, where:
· The clinical situation deteriorates such that the shared care criterion of stability is not achieved. 
· The clinical situation requires a major change in therapy.
· The patient is a risk to self or others
· GP feels it to be in the best stated clinical interest of the patient for prescribing responsibility to transfer back to the Consultant. The Consultant will accept such a transfer within a timeframe appropriate to the clinical circumstances.


	16. Responsibilities of the patient
	· To take medication as directed by the prescriber, or to contact the GP if not taking medication
· To attend hospital and GP clinic appointments, bring monitoring booklet (if issued)
· Failure to attend will result in referral back to specialist or medication being stopped (on specialist advice).
· To report adverse effects to their Specialist or GP. 

	17.Additional Responsibilities
e.g. Failure of patient to attend for monitoring, Intolerance of drugs, Monitoring parameters outside acceptable range, Treatment failure, Communication failure

	List any special considerations

	[bookmark: Text54]Action required


	By whom


	Date



	
	Nil
	
	
	

	18. Supporting documentation
	The SCG must be accompanied by a patient information leaflet. (Available from  http://www.medicines.org.uk/emc OR  http://www.mhra.gov.uk/spc-pil/)
The licence holder for Strattera® has developed a physician’s guide to prescribing, and additional tools that should be used for cardiovascular screening and monitoring of patients.  
Blood pressure tables (plotted on a centile chart) can be found at:
http://www.nhlbi.nih.gov/guidelines/hypertension/child_tbl.htm  
http://www.nhlbi.nih.gov/health/public/heart/hbp/bp_child_pocket/bp_child_pocket.pdf

	19. Patient monitoring booklet
	Non-applicable – no monitoring booklet available.

	20. Shared care agreement form
	Attached below


	21. Contact details
	See Appendix 2






Appendix 1 - ADHD PRE-MEDICATION ASSESSMENT PROFORMA
Name: Click or tap here to enter text.  DOB: Click or tap here to enter text.	

Date: Click or tap here to enter text.    RT NO: Click or tap here to enter text.

Consultant/Psychiatrist: Click or tap here to enter text.	Case Worker: Click or tap here to enter text.

Please clarify if previous or current history
	
	Child
	Family

	Significant anxiety
	Click or tap here to enter text.	

	Expresses suicidal ideas
	Click or tap here to enter text.	

	Low mood or depression
	Click or tap here to enter text.	Click or tap here to enter text.
	Angina/MI under 55 or history of sudden death
	
	Click or tap here to enter text.
	High or low BP/P
	Click or tap here to enter text.	Click or tap here to enter text.
	Arrhythmia 
	Click or tap here to enter text.	Click or tap here to enter text.
	History of exercise syncopy or cardiovascular Symptoms 
	Click or tap here to enter text.	

	Epilepsy
	Click or tap here to enter text.	Click or tap here to enter text.
	Drug/alcohol misuse or dependency 
	Click or tap here to enter text.	Click or tap here to enter text.
	Tics/Tourettes
	Click or tap here to enter text.	Click or tap here to enter text.
	Thyroid Disorder
	Click or tap here to enter text.	Click or tap here to enter text.
	Glaucoma
	Click or tap here to enter text.	Click or tap here to enter text.
	Kidney Disease 
	Click or tap here to enter text.	Click or tap here to enter text.
	Liver Disease 
	Click or tap here to enter text.	Click or tap here to enter text.


Drug allergies: Click or tap here to enter text.

Other medication prescribed: Click or tap here to enter text.

Clinical examination:

Height: Click or tap here to enter text.	Centile Click or tap here to enter text. Plot on centile charts
Weight: Click or tap here to enter text.	Centile Click or tap here to enter text.

B/P: Click or tap here to enter text.	Pulse: Click or tap here to enter text.

Cardiovascular examination 
If family history of sudden death, MI under 55 or young person with history of cardiovascular symptoms e.g. exercise syncope or breathlessness.
Options:
1. CAMHS, including documentation of findings. 
1. PAEDS. Referral
1. GP. Referral

ECG if abnormal physical examination or significant family history of cardiovascular illness. Seek paediatric advice or assessment prior to commencing treatment.


Shared Care Agreement Form


Specialist request

*IMPORTANT: ACTION NEEDED


[bookmark: Text57]Dear Dr	[insert Doctors name here]

[bookmark: Text58]Patient name:	[insert Patients name here]
[bookmark: Text59]Date of birth:	[insert date of birth]
NHS Number: [insert NHS Number]
[bookmark: Text60]Diagnosis:	[insert diagnosis here]

[bookmark: Text61]This patient is suitable for treatment with [insert drug name] for the treatment of
[insert indication]
 
This drug has been accepted for Shared Care according to the enclosed protocol (as agreed by Trust / CCG / GMMMG). I am therefore requesting your agreement to share the care of this patient. 

The patient has been fully counselled on the medication.

[bookmark: Text63][bookmark: Text64]Treatment was started on [insert date started]   [insert dose].
 

[bookmark: Text65]If you are in agreement, please undertake monitoring and treatment from [insert date]
NB: date must be at least 1 month from initiation of treatment.

[bookmark: Text66]Baseline tests: 	[insert information]

[bookmark: Text67]Next review with this department:	[insert date]

[bookmark: Text72]You will be sent a written summary within 14 days. The medical staff of the department are available at all times to give you advice. The patient will not be discharged from out-patient follow-up while taking [insert text here]. 

Please use the reply slip overleaf and return it as soon as possible.
Thank you.


Yours 

[insert Specialist name]


Shared Care Agreement Form 

GP Response


[bookmark: Text69]Dear Dr 	[insert Doctors name]

[bookmark: Text70]Patient 	[insert Patients name]

NHS Number	[insert NHS Number]

[bookmark: Text71]		Identifier	[insert patient date of birth/address]


[bookmark: Text73]I have received your request for shared care of this patient who has been advised to start [insert text here]
		

A	I am willing to undertake shared care for this patient as set out in the protocol ☐

B	I wish to discuss this request with you ☐

C	I am unable to undertake shared care of this patient. ☐

	My reasons for not accepting are:
(Please complete this section)

	Click or tap here to enter text.
	Click or tap here to enter text.
	Click or tap here to enter text.
	Click or tap here to enter text.
	Click or tap here to enter text.
	Click or tap here to enter text.
	Click or tap here to enter text.
	Click or tap here to enter text.





GP signature						Date 



GP address/practice stamp


Appendix 2 – Local Contact Details




	Commissioner contact information 

	Name:  [insert text here]

	
	Email:  [insert text here]

	
	Contact number:  [insert text here]

	
	Organisation:  [insert text here]



	Lead author contact information 

	Name:  [insert text here]

	
	Email:  [insert text here]

	
	Contact number:  [insert text here]

	
	Organisation:  [insert text here]



	Secondary care contact information 

	If stopping medication or needing advice please contact: 

	
	[bookmark: Text51]Dr  [insert text here]

	
	[bookmark: Text52]Contact number:  [insert text here]

	
	Fax Number: [insert text here]

	
	[bookmark: Text53]Hospital:  [insert text here]





	
Shared Care Guideline Summary:
ATOMOXETINE FOR CHILDHOOD AND ADOLESCENT ATTENTION DEFICIT HYPERACTIVITY DISORDER (ADHD) 
	[image: ]



	Drug
	Atomoxetine hydrochloride
Strength: 10mg, 18mg, 25mg, 40mg, 60mg, 80mg, 100mg, 4mg/ml oral solution

	Indication
	Atomoxetine is licensed for use as part of a comprehensive treatment programme under specialist supervision for severe ADHD impairment or moderate ADHD impairment when psychological/ behavioural measures alone prove insufficient.
Atomoxetine is licensed from the age of 6 years old upwards. Doses of >100mg are not licensed.
Atomoxetine should not be initiated in adults when the verification of childhood ADHD symptoms is uncertain but can be used for continuation of treatment in patients progressing into adulthood.

	Overview
	Attention Deficit Hyperactivity Disorder (ADHD) is a neurodevelopmental condition with secondary behavioural, social and educational difficulties. 
To make a diagnosis, the core symptoms should be pervasive, present before age 7 years, and not better accounted for by other psychiatric or developmental disorders.

	Specialist’s Responsibilities
	Initial investigations: Assessment of the patient and diagnosis of ADHD. Assess suitability of patient for treatment. Discuss benefits and side-effects of treatment with the patient. Routine blood tests and ECGs are not recommended unless there is a clinical indication. Weight, heart rate and blood pressure should be measured on initiation by specialist.

Initial regimen:  
Child over 6 years (body-weight under 70 kg) initially 500 micrograms/kg daily for 7 days, increased according to response; usual maintenance dose 1.2 mg/kg daily, but may be increased to 1.8 mg/kg daily (max. 120 mg daily).

Child over 6 years (body-weight over 70 kg) initially 40 mg daily for 7 days, increased according to response; usual maintenance dose 80 mg daily, but may be increased to max. 120 mg daily.

Clinical monitoring: Provision of 6 to 12-monthly review appointments with monitoring of mental state, symptom control, physical health and side effects (incl. development of de novo or worsening of pre-existing psychiatric disorders).

Safety monitoring: 
	Height and Weight
	6 – 12 monthly

	BP & Pulse
	Before & after each dose change, and  6 -12 monthly

	Appetite
	6 – 12 monthly


Monitoring for response and adverse drug reactions (ADRs) during initiation period. Evaluating ADRs raised by the GP and evaluating any concerns arising from reviews undertaken by GP.

Prescribing details: Specialist initiated. Transferred to GP once stabilised. To stop the drug or provide GP with advice on when to stop this drug.

Documentation: The consultant team will write formally to the GP to request shared care using the GMMMG agreed process. Patients will only be transferred to the GP once the GP has agreed. Provide GP with diagnosis, relevant clinical information, treatment plan, duration of treatment with 14 days of seeing the patient or inform GP if the patient does not attend appointment.

	GP’s Responsibilities
	Maintenance prescription: Prescribe atomoxetine in accordance with the specialist’s recommendations. Child over 6 years (body-weight under 70 kg) usual maintenance dose 1.2 mg/kg daily, but may be increased to 1.8 mg/kg daily (max. 120 mg daily) under the direction of a specialist

Child over 6 years (body-weight over 70 kg) usual maintenance dose 80 mg daily, but may be increased to max. 120 mg daily under the direction of a specialist

Clinical monitoring: To report to and seek advice from the specialist on any aspect of patient care which is of concern to the GP and may affect treatment. 

Safety monitoring: 
	Height and Weight
	6 monthly

	BP & Pulse
	Before & after each dose change, and  6 monthly

	Appetite
	6 monthly



Duration of treatment: Stop treatment on advice of specialist.

Re-referral criteria: Seek urgent advice from secondary care if:
· Toxicity is suspected – seizures cardiac problems as above
· The patient becomes pregnant whilst taking atomoxetine
· Non-compliance is suspected
· The GP feels a dose change is required
· There is marked deterioration in the patient’s condition
· Symptoms of depression, paranoia, psychosis, anxiety
· The GP feels the patient is not benefiting from the treatment
· Patient fails to attend on more than 2 consecutive occasions.

Documentation: GPs should reply to request for shared care to either accept or decline within 14 days. A form is available on the GMMMG website to facilitate this, if you so wish.

	Adverse Events
		Adverse events
	Action

	Nausea, diarrhoea, abdominal cramps
	Continue treatment unless severe and refer to Specialist Team

	Symptoms of depression, paranoia, psychosis, anxiety
	Continue treatment & urgently refer to Specialist Team

	Palpitations, tachycardia, hypertension or hypotension
	Stop treatment &
Refer to Specialist Team

	Sleep disturbances, insomnia
	Continue treatment & Refer to Specialist Team

	Seizures, convulsions
	Discontinue drug immediately
Send immediately to A&E

	Movement disorders, tics, tremors
	Continue treatment unless severe & Refer to Specialist Team

	Anorexia, significant weight loss, growth retardation
	Continue treatment & Refer to Specialist Team




	Contra-indications
Cautions
Drug Interactions
	Please refer to the BNF and/or SPC for information.

Specialist to inform patient of increased risk of suicidal ideation and to have it documented that this discussion has taken place.

The licence holder for Strattera® has developed a physician’s guide to prescribing, and additional tools that should be used for cardiovascular screening and monitoring of patients.  

	Other Information
	Atomoxetine is usually given as a single dose in the morning with food but can be given twice daily with last dose no later than early evening if tolerability e.g. nausea or somnolence becomes an issue.

The capsules can be given with or without food, but must be taken whole and cannot be opened.  

Pharmacological treatment of ADHD may be needed for extended periods. The physician who elects to use atomoxetine for extended periods (over 12 months) should re-evaluate the usefulness of medication at least yearly, and consider trial periods off medication to assess the patient's functioning without pharmacotherapy, preferably during times of school holidays.

	Contact Details
	Name: [insert text here]
Address: [insert text here]
Telephone: [insert text here]




	Version: 2
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